
5906107901

compressor HC51 
scheppach (DIY)



5906107901

compressor HC51 
scheppach (DIY)



5906107901

compressor HC51 
scheppach (DIY)

Main products Spare part list

171417 - 0145 - HC51 - - 5906107901

Spare Description additional Item Abb. Construction Status
* *5906115004 cylinder seals 3

* *5906107022 valve plate with gaskets and clack cpl. 3-6

* *5906116022 valve shim 5

* *5906107002 valve plate gasket 6

* *5906107021 Cylinder 7

* *5906107003 cylinder gasket 8

* *5906107004 piston ring (1set=3pcs.) part 9 9

* *5906107005 piston part 10 10

* *5906101015 connecting rod 145x35x12Ø23Ø12 12

* *5906107007 crank part 14 14

* *5906107008 rubber gasket 178 x 133 x 4,3 16

* *3906129009 breath pipe cpl. 17

* *5906103066 o-ring Ø18.5/13x2.3 18

* *5906107009 crank case cover part 19 19

* *3906103024 oil leveler M27 x 1,5 / Ø35x21 22

* *5906116028 Valve from 09.2016 23

* *3906129013 pressure switch 10 bar 24

* *5906102003 pressure gauge Ø42 G 1/8" Gewinde 25

* *5906131011 quick coupling part 43 G 1/4" 26

* *5906101071 pressure switch holder 27,28

* *5906101058 pipe Ø6 bis BJ Jun.2020 29

* *5906101094 safety valve 8bar new version 30

* *3906103030 lock nut 1/4" G 1/4" / SW 19 31

* *3906129018 rubber foot set 32

* *5906101066 vent bolt 3/8" / Ø16,6mm 33



5906107901

compressor HC51 
scheppach (DIY)

Main products Spare part list

171417 - 0145 - HC51 - - 5906107901

Spare Description additional Item Abb. Construction Status
* *02098506 Hexagon nut, self-locking M10 34

* *02012507 washer A10,5 ST 125 VZ 35

* *02012708 spring washer A10 36

* bis BJ Aug 
2016

5906107011 wheel part 37 37

* ab BJ Sep 20165906101095 wheel Ø200mm at YC2022 37

* ab BJ Sep 20165906101086 wheel cover bis BJ2021 37-1

* ab BJ Sep 20165906101084 wheel axle (bulg length 47mm) Bund Ø12,7 x 47mm 38

* bis BJ Aug 
2016

5906101061 wheel axle (bulg length 62mm) Bund Ø12.7 x 62mm 38

* *5906107013 discharge pipe part 44 44

* *5906116012 stator Ø 132 / 68 45

* *5906107015 fan wheel Ø155 / 14 x 30 50

* *5906107016 rotor part 54 54

* *5906107017 sealing ring part 56 Ø40x7/Ø18 56

* *5906107018 capacitance 40 µF / 450V 57

* *02012506 washer A8 - Ø8,4 / Ø16 x 1.6, Form A, 
verzinkt. DIN125

58

* *02093405 hexagon nut M8 M8, verzinkt, DIN934 59

* *3906107023 Fan cover 340x320x190 61

* *5906116013 air filter M20x1,5 Gewinde 63

* *3906103018 handle 305x230x105 65

* *3901304019 thermal protector 8A 230V 50Hz 68

* *02093367 Hexagon bolt M8x30 69

* *02093405 hexagon nut M8 M8, verzinkt, DIN934 70

* ab Bj Sep/20165906101088 enclosed accessories bag o.Abb.

* bis BJ 
Aug/2016

5906107019 enclosed accessories bag o.Abb.



5906107901

compressor HC51 
scheppach (DIY)

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


